
CERT/FICA TION REPORT 

CUSTOMER: STONE TUCKER INSTRUMENTS DATE: 10116118 

SERIAL NO: 59361 ITEM: 5-STEP BLOCK, INCH PONO: 018101202 

MATERIAL: 1018 STEEL, NICKEL-PLATED HEAT NO: L17001959 

APPLICABLE SPECIF/CAT/ON: ASTM E797 FIG. X1.2, U.S. CUSTOMARY BLOCK, INCHES 

MEASURING TECHNIQUE USED: NIST TRACEABLE EQUIPMENT USED rTEST NO: 
REPLICA T/ON VIDEO MEASUREMENT SYS 8211262115-99 

xx DIRECT MEASUREMENT DIAL IND/CA TOR 6831287532-16 
OTHER MICROMETER 6831287532-16 

xx GAGE BLOCKS 6831287532-16 

Manufactured in accordance with Quality Assurance Program Revision 3 dated 8131117 that 
complies with MIL-Q-9858A, 10CFR50 App B, ANSI N45.2, ASME Sec Ill Div 1 and MIL-l-45208A. 

MATERIAL TEST REPORT ATTACHED 

STEP No. STEP THICKNESS± 0.001" 
1 0.100 
2 0.200 
3 0.300 
4 0.400 
5 0.500 

DIMENSIONS IN INCHES 

IT IS CERTIFIED THAT THIS REFERENCE STANDARD HAS BEEN MANUFACTURED IN ACCORDANCE WITH 
APPLICABLE SPECIF/CATIONS AND INSPECTED WITH INSTRUMENTS CALIBRATED /AW MIL-STD·45662 
(LATEST REV.), /SO 10012·1 AND ANSl/NCSL Z54Q.1 USING MASTER GAGE BLOCKS AND MICRORULE MASTER 
SCALES DIRECTLY TRACEABLE TO THE NATIONAL INSTITUTE OF STANDARDS AND TECHNOLOGY (NIST). 
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<&~~~ 
Positive Material Identification (PMI) 

602'1 litas~on Rtiad 1 Ptpersvllle1 PA 16947 
"rEL! 26'.f' .. 20'.!M.600 FAX: 2&7•,,203"'1501 
EMAlLr l»fo@phtoot.com 

Result: 
Exact Match: 1018 Steel 
Heat/Lot#: L17001959 

Test Date: 11/15/2017 

Equipment: Olympus Delta Professional XRF Analyzer 

Element Composition +/-Device 
{%) Error 

Fe 98.49 0.06 

Mn 0.84 0.04 

Ni 0.19 0.03 

c 0.20 Norn 

Cu 0.15 0.02 

Cr 0.11 0.02 
Mo 0.06 0.01 

Min 
(%) 

97.00 

0.60 
0.00 

0.15 

0.00 
0.00 

Tramp 
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Fe Mn Ni c Cu 

Authorized Signature: 

Operator's Initials: JSB 

Equipment Serial No: 540865 

Max 
(%) 

99.50 

0.90 
0.20 
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Cr Mo 

PHILIP R. HERMAN, QA MANAGER 
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